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Frequency Stability

Test Conditions NR n78 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0018
40 Normal Voltage 0.0022
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0035
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0013
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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5G NR n78 UL_MIMO HPUE -SCS 15K

Peak-to-Average Ratio

Mode FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M2)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.58 8.46
Middle CH 6.58 8.38 PASS
Highest CH 6.52 8.38
Mode FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.36 8.32
Middle CH 7.30 8.26 PASS
Highest CH 7.30 8.09
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26dB Bandwidth

Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 9.69 9.65 9.77 9.69 9.71 9.67 9.75 9.75
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 14.83 14.86 14.83 14.83 14.92 14.83 14.80 14.86
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 19.66 19.7 19.74 19.94 19.74 19.7 19.94 19.7
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Ref Level 25.20 dom  OFfset 520 0b w RBW 300 khz Rat Lavel dim  Offset 520 b w RBW 300 iz
30dE SWT 18008 w VBW LMHz  Mode AutoFFT b ALt 0GB SWT  180ps w VBW  L1MHz  Mode Auto FFT
unt 1007100 SGL Count 100,100

(@ 10n My @17k Max

Ml [ E]
201 d2 1l 20 d2 1l

M hids ¢

10 diam 10 damn —

B i e 19 QB o h. 19.940000000 Mz
o | . | 1612
| |

-10 dm—t f + -10 dibm—+ -
| [ T
20 d
30 dfim—t- <t .! - b ‘
L L A l y
¥t L v A
-50 dém—t - -50 dém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result
M1 I 53 10.35 dam b dowr 15,74 Mz M1 3 18 GHiz 10.07 dam b dowr 354 Mz
Ti 1l -13.86 dém | I 26,00 df T1 1 -15.95 dém | I 6.1
T2 4 -15.85 dém G factar 1504 TZ 1 -14.85 dam G factar 1
i i [T111

yi

i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 5.20 06 & RBW 300 kHz Offset 520 0B = RBW 300 bz
SWT T w VBW  LMHz  Mode Auto FFT SWT 18345 w VBW 1MHz  Mode AutoFFT
SGL Count 1007100
[@ 10k Max
CHE CHE
(] o (]
10 de = 10 i i
,‘ v ; 1
o { o 1
| { ] |
-10 dim—t f - -10 dim—t [ —<|—
5 ] - 20 T
| |
= T 30 dBj— - =
A\ 2 A Py
. e o S
A dr -
-50 dém -50 dém
60 di 60 de
70 dBm 70 dBm—1-
CF 3.25 GHz 1001 pis Span 40.0 MHz CF 3.75 GHz 1001 pis Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-valug |__Function | Function Result |
ML I 37 b dowr 1574 WK M1 .93 day b dowr 87
T 1l e 26,00 45 T 1 -17 31 dém | e
T2 1 -17 54 dam G factar T2 1 -15 31 dam G factar
] il ) L[] o

64QAM

256QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 300 ks

Ret Lavel 2 dim  Offset 520 b w RBW 300 iz
SWT 18905 @ VBW 1MHz  Mode AutoFFT b ALt OB SWT 18045 w VBW LMHz  Mode AutoFFT
SGL Count 100,100
(@10 My
Ml Ml
(5] S (5]
s s ¢
10 dam 10 dem
o T n : A T bw 19700000000 Mz
e x A [Vaibon o oy anpirs ey i, St 1901
" f \ . [ i 1/ Ve e, b 1901
| | | I |
{ L L
10 it T 40 dbm—t -+ -+
f ¥ ! i
20 d ; 20 T 1
] | |
=30 dam—t- - L\ =30 dim—1- -+ -t
L . _ I
Lo’ YoM - \
} 7 Wyl s
-50 dem—t - -50 dem :
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 37 m b dowr 354 Mz M1 3 3 6,70 dom b dowr 7
Ti 1l -1 m | I 5 T1 1 -21.18 dém | I
T2 4 -17.81 dbm G factar TZ 1 -18,83 dém G factar
bill T bl

] (T —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Occupied Bandwidth

Mode FR1 UL-MIMO n78 : OBW(MHz) / CP-OFDM
M2 M
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 9.27 9.29 9.29 9.29 9.27 9.29 9.29 9.31
Mode FR1 UL-MIMO n78 : OBW(MHz) / CP-OFDM
M2 M
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 14.15 14.18 14.15 14.15 14.18 14.12 14.15 14.12
Mode FR1 UL-MIMO n78 : OBW(MHz) / CP-OFDM
M2 M
BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 18.78 18.98 18.98 18.94 18.94 18.98 18.98 18.90
Sporton International (Shenzhen) Inc. Page Number : A673 of A828

TEL : 86-755-8637-9589
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FCC ID : ZMOFM350GL

Report Issued Date : Apr. 06, 2021
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. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

- -
Offset 5.20 06 & RBW 100 bz Rat Lave dim  Offset 520 db e RBW 100 itz
SWT 37905 w VBW 300 bHz  Mode Auto FFT b ALt 0GB SWT  37.04s w VBW 300kHz  Mode Auto FFT
SGL Count 1007100
[@ 10k Max
CHE CHE
(5] S (5]
I Oce B ) Ot B
10 de - B 10 daen | O B \
A b e et R Uit APy b
a T [i} . t
|
10 it -+ 10 dibm—t ‘ J!
200 t 20 ; +
J \ )
30 dBm—t e 30 dém—t- v
T Ve, sl i i IL_p oM —
g Y= B i T
-50 dém -50 dém
60 di 60 de
70 dBm 70 dBm—1-
CF 3.25 GHz 1001 pis Span 20.0 MHz CF 3.75 GHz 1001 pis Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥ -walur |__Function | Function Result | Type | Ret | Tro | |__Function | Function Result |
M1 I - 8 m M1
Ti 1l Occ Bw 9.27072 T1 1 Gee Bw
T2 4 TZ 1
i ) L[] o i ) L[] o

Middle Channel

256QAM

Ref Level 25.20 dom  OFfset 520 06 w RBW 10 Rat Lavel Offset 520 db = RBW 100 ks
30dE SWT 3705 w VBW 30 Mode Auto FF T b ALt SWT 3705 w VBW 00 4Hz  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@ 17 Max @17k Max
Ml Ml
201 d2 1l 20 d2 1l
10 déay et =+ 2 10 déen ¥
ot SiAT el A
o et \ . / Y
| [
=10 el —t — »\ 10 i =+ - T
i | |
. ‘ i | |
20 d - 1 20 T
30 dBm—t- - - | ¥ 30 dm—t- - -
\ . f )
j.g; 2 LA T v L) Sl
-50 dém - -50 dém
60 d 50 di
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 20.0 MHz CF 3.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 3 8.62 dam M1 ) 37 Gr 6.21 dam
Ti 1l 3 Occ Bw 9.20070920 WiHz T1 1 5.29 dém | Occ Bw 9.20071
T2 4 424 dam TZ 1 3.51 dam
i i [T111 W bill

i e
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FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 100 ks

Ret Lavel dEm  Offset 520 b e RBW 100 kHz
SWT 37945 w VBW 300 4H:  Mode Auto FFT be ALt OB SWT 37045 w VBW 30DkHz  Mode Auto FFT
SGL Count 100,100
[@ ik Max
] P ]
it . Qe i _ 3 EE | O v
i TEARA A o, | g p o " i WM
: -
| |
-10 dém—t + - 10 dibm—t ,
| | |
o I 1 20 /
z i t 2
Y T - : 30 deim
A LA R e ) "
| ! A
Mo ! = e e
-50 dém—t - -50 diém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 20.0 MHz CF 3.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 7.51 dém M1 5 3
Ti 1l Occ Bw 9.27072 T1 1 Occ Bw
T2 4 TZ 1
) } (111 o

¥ it

64QAM

256QAM

Middle Channel

Middle Channel

yi

Ref Level 25.20 dom  OFfset 520 06 w RBW 10 Ret Lavel Offset & 20 db = RBW 100
30dE SWT 3705 w VBW 30 Mode Auto FF T b ALt SWT 3705 w VBW 00 4Hz  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@150 M @17k Max
Ml Ml
201 d2 1l 20 d2 1l
10 dom = Oce By 2 10 dbro O v
i Tt A, | g e
[ ’ - i
-10 dBm—t i -40 dbm—t !
| J
20 d 20 -
7 7
30 dBm S - 30 dRm—— =
el - varart 40 dler
-50 dém—t - -50 dém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 20.0 MHz CF 3.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 8.75 dam M1 ) 3 7.51 dam
Ti 1l Occ Bw 9.20070920 WiHz T1 1 4.3 dém | Occ Bw 9.2707:
T2 4 2.20 dém TZ 1 2.42 dam
i i [T111 W

] i e
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FCC RF Test Report

Report No. :

FR1 UL-MIMO n78 / 15MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 5.20 06 & RBW 300 kHz Rat Lave dim  Offset 520 db w RBW 300 iz
SWT 126 |5 w VBW 1MHz  Mode AutoFFT b ALt 0GB SWT 12,6 s w VBW  1MHz  Mode Auto FFT
SGL Count 1007100
(@10 My
Ml Ml
(5] S (5]
4 O By 14 i O 'y
10 dém- sl - AL : 10 dien—rt- TR oA 7~
0 dem: - o !
| | |
| | 1
10 dBm—t - -10 dim—t : !
| \
" ‘ | ‘
20 d - 20
ﬁ ' '\
30 dem—t- - de o 30 dm—t- T
F / f L A
~ Vi 55 fteetl - s T P
ol i 40 da h
-50 dém -50 dém
60 d 60 o
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 30.0 MHz CF 3.75 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I ERFTT) 11.63 dam M1 )
Ti 1l 3.74 6.86 dém | Occ Bw 14145654146 MHz T1 1 Occ Bw 14175624176 MHz
T2 4 3 8,85 dim TZ 1
i ) L[] o i

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 2

0 dém

Offset 520 db e RBW 300 ks
4B SWT 126 s e VBW LMHz

Mode auto FFT

Ret Lavel

dém

Offset 520 di = RBW 300 khz

40 den

b ALt 0GB SWT 12,6 s w VBW  1MHz  Mode Auto FFT
unt 1007100 SGL Count 1007100
(@ 10n My @17k Max
W ] = ]
10 e Lt 10 dam—1 -
i 1 o -
|
-0 dim—t . . -10 dibm —t i
|

20 ¢ T 1 20 J

- 30 dBm—t-

Lt )
-50 dém - -50 diém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 30.0 MHz CF 3.75 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 1185 dam M1 ) 1157 dam
Ti 1l 7.3 dém | Occ Bw 14145654146 MHz T1 1 6,14 dém | Occ Bw 14145654146 MHz
T2 4 4,30 dam TZ 1 6,00 dim
i i [T111 W bill

] i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n78 / 15MHz / CP-OFDM (M)

QPSK
Middle Channel

16QAM

Middle Channel

Offset 5.20 0b = RBW 200 knz Ret Lavel dEm  Offset 520 b e RBW 300 kHz
SWT 126 |5 w VBW 1MHz  Mode AutoFFT b ALt OOE  SWT 12,645 w VBW LMHz  Mode AutoFFT
SGL Count 100,100
(@10 My
Ml Ml
(5] S (5]
[
oL v X
10 diem—+ 1 10 dem—+- S . 1. x
\/ f
[ i 4
-10 dém—t -10 dim—t
20 I 20
= . |L 2
E: - - ~4— 30 deim
oy f v il af Ly
40 dm L 40 el
-50 dém - -50 diém
60 d 50 di
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 30.0 MHz CF 3.75 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | | Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I m M1 ) 12.10 dam
Ti 1l Occ Bw 14175624176 MHz T1 1 6.04 dém | Occ Bw 14.115B84116 MHz
T2 4 TZ 1 6,05 dim
) } (111 o i J

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 2520 dim

dB

Offset 5.20 06 & RBW 300 kHz
126 s w VBW

SWT

Ret Lavel

dém

Offset 520 di = RBW 300 khz

[&}

10 dibm

20 d

30 dfim

40 o

10 e —rt-

i

L#Hz  Mode Adto FET e ALt 0B SWT 1005 @ YBW 1MHz  Mode AutoEFT
ount 1007100 SGL Count 1007100
(@105 May [@ 100 Max
w w
20 da: 1 20 de 1
M 2 =
10 dém ] , 65 14.1 MH; i oceaw

AT

40 dlfbm —+

-50 dém - -50 diém

60 d 50 d

~70 dBm <70 dBm—t-

GF 3.75 GHz 1001 pts Span 30.0 MHz CF 3.75 GHz 1001 pts Span 30.0 MHz

Marker Marker

Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 7 12.10 dam M1 ) .43 dam
Ti 1l 6.04 dém | Occ Bw 14.115B84116 MHz T1 1 4.57 dim | Occ Bw 14145654146 MHz
T2 4 8,08 dém TZ 1 514 dam

i i [T111 W bill

] i e
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FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

=
Offset §.20 0B w RBW 300 bz Ret Lave dBm  Ofiset & 20 db = RBW 300 bz
SWT 18945 @ VBW  LMH:  Mode autFFT e ALt 0B SWT 1804 @ VBW 1MHz Mode AutoFFT
SGL Count 1007100
[@ 10k Max
M1 20 de | M1
10 deer 10 dem -
a o |
-10 dim—t -

TN

-50 dém -50 dém

60 di 60 de

70 dBm 70 dBm—1-

CF 3.25 GHz 1001 pis Span 40.0 MHz CF 3.75 GHz 1001 pis Span 40.0 MHz

Marker Marker

Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-valug |__Function | Function Result |
M1 T 375200, - M1 10,77 dam
T 1l Gee Bw 1B, 7B1218781 MHz T 1 Gee Bw 1B.0E101E081 MHz
T2 4 TZ 1
i ) L[] o

i ] L[] o

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 2520 dim  Offset 520 di = RBW 300 kHz

4R SWT 1898 & VBW 1 MHz

Mode auto FFT

Ret Lavel Offset 520 di = RBW 300 kHz

b ALt SWT 18345 w VBW 1MHz  Mode AutoFFT
unt 1007100 SGL Count 100,100
(@ 17 Max @17k Max
| Ml Ml 10,27 abm|
20 da: 1 1l 20 da 1 1l
Ot 18 941 MH
10 dam n 10 dam—1 i
[ i
-10 dBm—t f -40 dbm—t
20 d T 20 -
| \
30 dBm—t- - 30 dm—t- oee - | - - e —
A ’ | o AT
=i i 1/ s e N
-50 dém—t - -50 dém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I m M1 EREEE 10.27 dam
Ti 1l m | Occ Bw 1B OB1018081 MMz T1 1 4.65 dém | Occ Bw 1B 04105941 MHz
T2 4 8,01 dém TZ 1 4,84 dam
i i [T111 W

T ' ] i
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 5.20 06 & RBW 300 kHz Rat Lave dim  Offset 520 b w RBW 300 iz
SWT 18905 @ VBW 1MHz  Mode AutoFFT b ALt 0GB SWT  180ps w VBW  L1MHz  Mode Auto FFT
SGL Count 100,100
(@10 My
Ml Ml
(5] S (5]
oce Wi O v
10 o Oeehy 10 dom . o 2
"y Y ViV \ A
a - + [i} 1
| |
-10 dim ‘| =10 dibm—t 4.
20 d - 20
| |
. | _ LA
30 dBm - - 30 By - e
A A " Ny W
4 W 40 i
-50 dém—t - -50 diém
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ret | Tre | | Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I m M1 ) & .22 dém
Ti 1l Occ Bw 1B 04105941 MHz T1 1 4.2¢ dim | Occ Bw 1B OB1018081 MMz
T2 4 TZ 1 624 dim
) } (111 o i

64QAM

256QAM

Middle Channel

Middle Channel

yi

: =] =]
Ref Level 25.20 dom  OFfset 520 0b w RBW 300 khz Rat Lavel dim  Offset 520 b w RBW 300 iz
30dE SWT 18008 w VBW LMHz  Mode AutoFFT b ALt 0GB SWT  180ps w VBW  L1MHz  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@ 10n My @17k Max
Ml Ml
201 d2 1l 20 d2 1l st
o B P i 1 MH.
10 dam 10 den )
od " il - T
. P, S M
" | 5 ¥ Y / {
[ i '\
-10 dBm—t s -40 dbm—t t +
| \
/ |
20 d = - 20 | |
| ) [ |
30 dBm—t- i - 30 dm—t- - T
Pias UM s ‘
i e = | T
Y LT
b
-50 dém—t -
60 d 50 d
~70 dBm <70 dBm—t-
GF 3.75 GHz 1001 pts Span 40.0 MHz CF 3.75 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-valug | Function | Function Result | type | Ret | Trc | %-value [ ¥-valug |__Function | Function Result |
M1 I 5 9.15 dam M1 .65 dam
Ti 1l 3.82 dém | Occ Bw 1B OB1018081 MMz T1 1 2.25 dém | Occ Bw 1B O01098001 MHz
T2 4 4,86 dam TZ 1 1.17 dBm
i i [T111 W

] i e
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Conducted Band Edge

FR1 UL-MIMO n78 / 10MHz / CP-OFDM QPSK (M2)

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

(Svermim %) E

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 1520 db

Mode Auto Sweep

Ref Level 30.00 dBm
[ ALt

Offset 15.20 dB8 & RBW 30 kHz

30 dB & SWT 100 ms & VBW 100 kHz Mode Sweep
@1 Avpwr SGL Count 100/100
Limit ¢heck @ 1Rm AvaPwr
20 dh;_lu- FPURIOUS INE_ABS PARS
20 dem
10 dem
o
10dB
o 1l
200 dpr T
!
T
L
n . :
40 T
-50 dam
Start 3.65 GHz 8004 pts Stop 9.87 GHz 3
| Spurious Emissions -60 dBm
Rangelow | RangeUp | REBW | Fragquency | Powerabs |
3.650 GHz | 3.695 GHz ol M | =X e deale CF 3.69995 GHz 5001 pts Span 204.0 kHz
3.695 GHz 3.69 500.000 kHz 3.69881 G Channel Powar
3,698 GHz 3.70 100.000 kHz 3.70000 G
I 3.700 GHz 3.870 GHz 100.000 kHz 3.70047 GHz 17.33 dBmn ~12.67 48 Bandwidth 100.00 kHz Power -20.32 dBm Tx Total -20.32 dBm
- —
L U ] GRRRAANND oo )il

|
JL J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

(Soeemm &

Ref Level 30.00 dBm
SGL Count 100/100

Offset 1520 db Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PARS

5 ghifle FPURIOUS LINE ABS PARS

10 dem

8004 pts Stop 9.87 GHz
|Spurious Emissions |
Range Low__| REBW | Fragquency | Powerabs | ALimit |

3,650 GHz | 1,000 MHz | 35944 ~22,67 dbm -9.67 di

3.695 GHz £00.000 kHz -19.15 dBm -6.15 dB

3,698 GHz 100.000 kHz -57.09 dBm -14.09 d&

2,700 GHz 100.000 kHz 3,70055 GHz 3.96 dBm -26.04 dB
—

L ] CHHNNERED we
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FR1 UL-MIMO n78 / 10MHz / CP-OFDM QPSK (M2)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum # ‘CE‘J Spectrum o
Reflevel 30.00 dBm  Offset 15.20 dB Mode Auto Sweep RefLevel 30.00 d2m  Offset 15.20 d8 & RBW 30 kHz
SGL Count 1000/1000 [o ALt 30 dB & SWT 100 ms & VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Count 100/100
PURIGUE G @ 1R AvaPwr
20 dh"“l‘ INE_ABS
20 dBm
10 dBm
10'dBm
0 de
10 dam od
21) dam -
-30 dém /
;
~40 dam ot
o
-50 déin
= 40 d
-50 dam
Start 3.65 GHzZ 8004 pts Stop 3.87 GHz 3
| Spurious Emissions )| [|-e9 @
Rangelow | RangeUp | REBW | Fraquency | Powerabs | ALimit |
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7.000 GHz | 14.000 GHz 1,000 MHz 7.000 GHz 1,000 MHz -44.19 dam | -31.19 dB
14.000 GHz 2.000 G 1,000 MHz | 1 14.000 GHz 1000 MHz | -41.45 d8m -28.45 di
0 GHz | 20,000 1.000 MHz 4250 dbm | ] 1.000 MHz -43.69 dam | 62 B
30.000 GHz 1,000 MHz -37.95 dim 1,000 MHz -38.69 dBm 69 dB

L ‘ ) GHITD W

) [T —

Highest Channel / 1RB

Ref Level 0.00 dém  Offset 15.20 di

SGL Count 1004100

Mode Auto Sweep

@1 AvaPwr

Limit ‘}i.uu»
=30 dBr
40 dBm = = —
» o e et o ntiugsind
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALi
30.000 MHz 1,000 GHz 1,000 MHz 966, 31 -49.37 dém | 37 di
1.000 GHz 3 1.000 MHz -47.90 dBm | -34.50 dB
3.000 GHz | 1.000 MHz | | ~44.36 dbm -31.36 dB
3.870 GHz 1.000 MHz £.88890 GHz -43.48 dém | -30.48 d&
7.000 GHz 1,000 MHz 7.49121 GHz -46.42 dBm |
14.000 GHz | 1.000 MHz | -41.43 dBm
000 GHz G 1.000 MHz 43,84 dém |
30,000 GHz 40.000 GHz 1,000 MHz -38.61 dBm
T
L J J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-

MIMO n78 / 10MHz / CP-OFDM QPSK (M)

Lowest Channel / 1RB

Middle Channel / 1RB

—
trum s t |u?—’J
Reflevel 0.00 d8m Offset 15.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.20 dB Mode Auto Sweep
L Count 100/100 L Count 100/100
@1 AvoPwr
Py o™ A
P B PP pre— N JF S T P eenat
-60 dém 60 dB
-70 dBn -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1,000 GHz 1,000 MHz 292.00150 MHz | —49.03 dam | 30.000 MHz 1,000 GHz | 1,000 MHz 990.54723 MHz -49.17 dam |
0 GHz 3.000 GHz 1.000 MHz 296552 GHz | -47.75 dBm | 3.000 GHz 1.000 MHz 247376 GHz | -47.98 dam | -34.98 dB
z 3.650 GHz 1.000 MHz | 3.56733 GHz -43.95 dbm -30.96 dB 3.550 GHz 1,000 MHz | 354724 GHz -41.52 dBm -28.52 dB
GHz | 7.000 GHz 1.000 MHz 91260 GHz | ~43.15 dBm | -30.15 dB 7.000 GHz | 1,000 MHz 80802 GHz -43.58 dam | -30.58 dB
7.000 GHz | 14.000 GHz 1,000 MHz -46.00.dBm | 00 d8 7.000 GHz 14.000 GHz | 1,000 MHz -46.43 dam |
14.000 GHz 2.000 GHz 1,000 MHz | dBm - 14.000 GHz 22.000 GHz 1,000 MHz | -41,57 d8m
.000 GHz | 30,000 GHz 1.000 MHz dBm_| 0 GHz 30,000 GHz | 1,000 MHz -43.78 dBm |
30.000 GHz 40,000 GHz 1,000 MHz -38.17 dBm 30.000 GHz 40,000 GHz 1,000 MHz -38.85 dBm
L J1 ] L J1

Highest Channel / 1RB

Ref Level 0.00 dém  Offset 15.20 di

SGL Count 1004100

Mode Auto Sweep

@1 AvaPwr

Limit \}iwtk
s
44 dBm
I——
W Ll i [
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs |
30.000 MHz 1,000 GHz 1,000 MHz 903 45577 MHz -49.40 dém |
1.000 GHz 1,000 MHz 2.61769 GHz | -48.10 dBm |
3.000 GHz | 1.000 MHz | 3,59526 GHz | -46.10 dBm
3.870 GHz 7.000 GHz 1.000 MHz 3.87782 GHz -42.83 dém |
7.000 GHz 14.000 GHz 1,000 MHz 13,91426 GHz -46.35 dBm |
14.000 GHz | 22.000 GHz 1.000 MHz | 15,51266 GHz | -41.43 dBm
0 GH: 30,000 G 1.000 MKz 28,63534 -43.54 dBm |
30.000 GHz 40.000 GHz 1,000 MHz 33,56509 GHz -38.85 dBm i
L bjl J WHTIHIn W
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FR1 UL-MIMO n78 / 15MHz / CP-OFDM QPSK (M2)

Lowest Channel / 1RB Middle Channel / 1RB
trum i a t s
Ref Level 0.00 dBm Offset 15.20 dB Mode tuto Sweep Ref Level 0.00 dBm Offset 15.20 dB Mode Autn Sweep
L Caunt 100/100 L Count 100/100
@1 AvoPwr
M - i A T il
60 dém
-70 dBm
-80 dBm -850 dam
40 dBm -90 dBm
Start 30.0 l.VIHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spuricus Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 1.000 GHz 1,000 MHz Q47 88856 MHz | -44.00 dim | 00 dB 30.000 MHz 1,000 GHz | 1,000 MHz 976 42820 MHz -43.94 daém | —30.94 di
0 GH2 3.000 GHz 1.000 MHz 2.624689 GHz | -43.03 dBm | -30.03 dB 3.000 GHz 1.000 MHz 296852 GHz | -43.16 dBm | -30.16 dB
z 3.650 GHz 1.000 MHz | 3.34310 GHz -41.15 dBm 3.650 GHz 1.000 MHz | 3.35196 GHz -41.51 dBm -28.51 d@
GHz | 7.000 4 1.000 MHz 690187 GHz | -38.70 dém’ | 7.000 z | 1.000 MHz 691038 -38.63 dam | ~25.63 d&
7.000 GHz | 14.000 GHz 1,000 MHz 13,92626 GHz | -38.74 dém | 7.000 GHz 14.000 GHz | 1,000 MHz 1068099 GHz -38.68 daém |
14.000 GHz 2.000 GHz 1.000 MHz | 50066 -32,33 dém 14.000 GHz 22.000 GHz 1.000 MHz |
.000 GHz | 30,000 GHz 1.000 MHz 2866133 | 36,11 dbm | 0 GHz 30,000 GHz | 1,000 MHz
30.000 GHz 40.000 GHz 1,000 MHz 39.57659 GHz -30.52 dBm I 30.000 GHz 40.000 GHz 1,000 MHz
L J1 ) CANNNNARD W L Jji
1 2Z:4 1 2Z:44:%
Highest Channel / 1RB
- trum
Ref Level 0.00 dém Offset 15.20 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit \}iwtk
- L ey A WP ——
60 dém
-70 dBm
-80 dBm
40 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs |
30.000 MHz 1.000 GHz 1,000 MHz 955, 54468 MHz -44.12 dém |
1.000 GHz 1.000 MHz 2,52874 GHz | ~43.17 dBm |
3.000 GHz | 1.000 MHz | 3.20676 GHz | -41.52 dBm
3.870 GHz 7.000 GHz 1.000 MHz 88532 GHz -38.58 dém |
7.000 GHz 14.000 GHz 1,008 MHz 132,94075 GHz -38.77 dém |
14.000 GHz | 22.000 GHz 1,000 MHz | 15 45866 GHz | -32,37 dBm
0 GH; 30,000 G 1.000 MHz 28.65333 -36.25 dBm |
30.000 GHz 40.000 GHz 1,000 MHz 39,59509 GHz -30.65 dBm
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FR1 UL-MIMO n78 / 15MHz / CP-OFDM QPSK (M)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum | & ) &
Reflevel 0.00 d8m  Offset 15.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 15.20 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr
T’ i TR A i ST S———
-60 dém
-70 dBiy
-850 dBm -850 dim
-90 dam 90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 Mz | 1.000 GHz 1,000 MHz ] 4416 dbm | 30.000 MHz 1,000 GHz | 1,000 MHz 956, 36432 MHz -44.02 dam |
1.000 GHz 3.000 GHz 1,000 MHz -42.83 dBm | 1.000 GHz 1.000 MHz -42.94 dém |
3.000 GHz iz 1.000 MHz | -41.40 dbm 3.000 GHz 1.000 MHz | -41.42 dBm
3.670 GHz | 1.000 MHz -38.70 dbm | 3.870 GHz 1,000 MHz -38.62 dam |
7.000 GHz | 1,000 MHz 7.000 GHz 1,000 MHz -38.79.d8m |
000 GHz 1,000 MHz | 2,26 dE 14.000 GHz 1,000 MHz | -
0 GHz | ¢ 1.000 MHz - | -35.99 dbm | 22.000 GHz ) 1.000 MHz e |
30.000 GHz 40,000 GHz 1,000 MHz 39.56034 GHz -30.58 dim 30.000 GHz 40,000 GHz 1,000 MHz -30.25 dBm
{ bj ] Wi e l )j GANNNAAND W

Highest Channel / 1RB

sctrum
Ref Level 0.00 d8m  Offset 15.20 dB Made Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit w}iwuk
. I ——_ A W\n'—"*"'#
-60 dm
-70 dBiy
-850 dBm
-90 dam
Start 90.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs |
30.000 MHz 1,000 GHz 1,000 MHz 932.37631 MHz -44.25 dém |
1.000 GHz 1,000 MHz .50875 GHz | -42.90 dBm |
3.000 GHz | 1,000 MHz | 3.37113 GHz | -41.41 dim
3.870 GHz 1.000 MHz 691438 GHz -38.44 dém |
7.000 GHz 1,008 MHz
1.000 MHz |
1.000 MKz
30.000 GHz 40.000 GHz 1,000 MHz

]
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FR1 UL-MIMO n78 / 20MHz / CP-OFDM QPSK (M2)

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dBm
L Caunt 100/100

Offset 15.20 dB

Mode Auto Sweep

=

Ref Level 0.00 dBm
L Count 100/100

Offset 15.20 d@

Mode Auto Sweep

@1 AvoPwr
A A — y
Ao . N ——
-60 dBm -60 dlB
70 dan -70 dBm
-850 dBm -850 dim
-90 dam 90 dBm
Start 30,0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALl | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
30.000 Mz | 1.000 GHz 1,000 MHz 937,70855 MHz | -49.20 dim | 20 dp 30.000 MHz 1,000 GHz | 1,000 MHz 981 51674 MHz -48.34 dam |
0 GH2 3.000 GHz 1,000 MHz 2.96652 GHz | -48.17 dém | -35.17 dB 3.000 GHz 1.000 MHz 374 GHz | -48.01 dBm | -35.01 dB
z 3.650 GHz 1.000 MHz | 3.35326 GHz -45.58 dbm -33.58 db 3.550 GHz 1.000 MHz | 347507 GHz -46.70 dBm -33.70 d&
GHz | 7.000 GHz 1,000 MHz 94031 GHz | -43.60 dém | -30.60 dB 7.000 GHz | 1,000 MHz 91348 GHz 43,53 dam | -30.53 d&
7.000 GHz | 14.000 GHz 1,000 MHz 13,9392 GHz | -46.41 dém | -33.41 db 7.000 GHz 14.000 GHz | 1,000 MHz 10,60099 GHz -46.44 dadm | -33.44 dB
14.000 GHz 2.000 GHz 1,000 MHz | 48766 -41,55 dém -28.55 dB 14.000 GHz 22.000 GHz 1,000 MHz | -41,49 dém -28.49 dB
.000 GHz | 20,000 GHz 1.000 MHz 22,98575 -43.62 dbm | > dB 0 GHz 20,000 GHz | 1.000 MHz -43.91 dam | B1 dg
30.000 GHz 40,000 GHz 1,000 MHz 39.57034 GHz -38.93 dim B3 dB 30.000 GHz 40,000 GHz 1,000 MHz -38.74. dBm 74 dB
( )j ] TR % L )j CHITRITT) wa

Highest Channel / 1RB

Ref Level 0.00 dém
SGL Count 1004100

Offset 15.20 di

Mode Auto Sweep

@1 AvaPwr

heck

a8
40 dBm —= — —
et L ommpa
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs | ALi
30.000 MHz 1,000 GHz 1,000 MHz 960.97701 MHz -49.42 dém | 2 OB
1.000 GHz 1,000 MHz 2.49875 GHz | -47.85 dbm | -34.85 dB
3.000 GHz | 1,000 MHz | 3.56018 GHz | -46.52 dim -33.52 dB
3.870 GHz 7.000 GHz 1.000 MHz 692914 GHz -43.52 dém | -30.52 d&
7.000 GHz 14.000 GHz 1,008 MHz 1393825 GHz -46,31 dBm | 31 dB
14.000 GHz | 22.000 GHz 1.000 MHz | 15,51816 GHz | -28.30 di
0 GH: 30,000 G 1.000 MKz 29,9792 | -30.63 dB
30.000 GHz 40.000 GHz 1,000 MHz 39.56596 -38.88 dBm -25.88 dB
L bjl J WHTIHIn W
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FR1 UL-MIMO n78 / 20MHz / CP-OFDM QPSK (M)

Lowest Channel / 1RB

Middle Channel / 1RB

— —
trum |=E=J t |u;_1J
Reflevel 0.00 d8m  Offset 15.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 15.20 dp Mode Auto Sweep
L Count 100/100 L Count 100/100
@1 AvoPwr
~440 dBm
e | | o _u; Nt et Vo . Mmmf_ Y oy
-60 dém
-70 dBiy
-850 dBm -850 dim
-90 dam 90 dBm
Start 30,0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
'Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | PoweraAbs | ALl | Rangelow | Rangeup | RBW | Fraquency | Powerabs | |
30.000 Mz | 1.000 GHz 1,000 MHz 97745877 MHz | -49.36 dim | 36 dB 30.000 MHz 1,000 GHz | 1,000 MHz -48.23 dam | dE
0 GH2 3.000 GHz 1,000 MHz 2.95182 GHz | -47.77 dBm | -34.77 dB 3.000 GHz 1.000 MHz | -48.24 dém | -35.24 dB
z 3.650 GHz 1.000 MHz | 3.56376 GHz -45.26 dbm -33.26 dB 3.550 GHz 1.000 MHz | 3.36106 GHz -46.56 dBm -33.66 dB
GHz | 7.000 GHz 1,000 MHz 90231 GHz | -43.34 dBm | -30.34 di 7.000 GHz | 1,000 MHz £.92467 -43.56 dam | ~30.56 d&
7.000 GHz | 14.000 GHz 1,000 MHz 13.89926 GHz | -46.52 dém | 7.000 GHz 14.000 GHz | 1,000 MHz 13.89676 GH2 -46.54 dam |
14.000 GHz 2.000 GHz 1,000 MHz | 50266 -41,50 dBm 14.000 GHz 22.000 GHz 1,000 MHz | -41,23 dém
.000 GHz | 20,000 GHz 1.000 MHz 65333 -43.50 dbm | 0 GHz 20,000 GHz | 1.000 MHz -43.77 dam |
30.000 GHz 40,000 GHz 1,000 MHz .SB284 GHz -38.75 dim 30.000 GHz 40,000 GHz 1,000 MHz -38.76 dBm
L il ] R o L J1

Highest Channel / 1RB

Ref Level 0.00 dém  Offset 15.20 di

SGL Count 1004100

Mode Auto Sweep

@1 AvaPwr

Limit \}iwtk
a8
40 dem == A =
] e b, panmad ~ eyt
-60 dBm
-70 dBiy
-850 dBm
-90 dam
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
| Rangelow | Rangeup | REBW | Fraguency | PoweraAbs |
30.000 MHz 1,000 GHz 1,000 MHz 904.74513 MHz -49.17 dém |
1.000 GHz 1,000 MHz 2.97551 GHz | -48.22 dBm |
3.000 GHz | 1,000 MHz | 3.55499 GHz | -46.64 dim 3 B
3.870 GHz 7.000 GHz 1.000 MHz 691036 GHz -43.03 dém | -30.03 d&
7.000 GHz 14.000 GHz 1,008 MHz 13.87076 GHz -46.45 dBm | -33.45 dB
14.000 GHz | 22.000 GHz 1.000 MHz | 15,51066 GHz | -41.51 dBm -28.51 di
0 GH: 30,000 G 1.000 MKz -43.82 dBm | -30.82 dB
30.000 GHz 40.000 GHz 1,000 MHz -38.92 dBm -25.52 dB
L bjl ] AR
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Frequency Stability

Test Conditions NR UL-MIMO n78 (QPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0016
40 Normal Voltage 0.0020
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0006
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0027
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL
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5G NR n78 UL_MIMO HPUE -SCS 30K

Peak-to-Average Ratio

Mode FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M2)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.86 8.17
Middle CH 8.49 8.52 PASS
Highest CH 7.94 8.32
Mode FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.65 8.32
Middle CH 7.57 8.12 PASS
Highest CH 7.45 7.94

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589

FAX . 86-755-8637-9595

FCC ID : ZMOFM350GL
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= #)
Ref Level 2520 dom  Offset 520 06 Ref Level dém  Offset 520 db
e att MdE AQT 1ms @ RBW 10 MHz e att 08 AQT 1ms @ RBW 10 MHz
TRE:IFE, TRE:IFE,
(@153 view (@155 view
T T
[ o
03 - o 93 T =
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0,01 e 0,01 e -
1E4 T = 1B T i
| | 1
| | b
-0t -0t l
1E-O5——t e 1E-O5——t e SHE
|GF 3.705 cHz Mesn Pur + 20,00 dB |GF 3.705 cHz Mean Pyir + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: a Gomplemantary Cumulative Distrbution Function Samples: 64000
Mesn |  Peak |  crest | 1080 | 1% | pase | p.oiog Mean Ppeak est | 10% | 1% | pa%e | p.o1ow |
Trave 1 [ 1722 dem | 2542 dem 515 dB 359 db 5.45 d& 766 db E.20 & Trace 1 [ 1595 dm | 24.66 dam 7.79 dB 377 db z dB 7.5 db 0 da
—
) } WAITID e i ] W e
Spectrur 1= Spectrr =
Ref Level 2520 dom  Offset 520 06 Offset 520 08
e att MdE AQT 1ms @ RBW 10 MHz AQT 1ms @ RBW 10 MHz
TRE:IFE,
(@153 view
|
[P |
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1E - b 1E- T X
| U
| | | \I
-0t ! -0t
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1E-O5——t = ety } - : - 5 : 1E-O5——t = ety [ - - - = errees
|cF 3.75 GHz Mesn Pur + 20,00 dB |cF 3.75 GHz Mean Pyir + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 64000 Gomplemantary Cumulative Distrbution Function Samples: 64000
Mesn |  Peak | crest | 1086 | 1% | nase | poise | Mesn |  Peak | crest | 108w | 1% | i | poiow |
Trave 1 [ 17,15 dam | 28,02 deém .68 dB 377 db 5.75 d& 5,45 db .57 0B Trave 1 [ 15.43 dam | 24,20 cem 7.57 dB 3.62db 5.23 dB 7.57 db 7.56 B
- - — - -
) ) BRI e i ] W e
Spectrur ]"3’| Spectrur T‘“,”‘
Ref Level 2520 dom  Offset 520 06 Offset 520 08
MdE AQT 1ms @ RBW 10 MHz e att MdE AQT 1ms @ RBW 10 MHz
TRE:IFE,
(@153 view
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| \L | 1
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1E-05 1 e T 1E-05 1 et =
| |
| | |
|GF 3,795 cHz Mesn Pur + 20,00 dB |GF 3,795 cHz Mean Pyir + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 64000 Gomplemantary Cumulative Distrbution Function Samples: 64000
Mesn |  Peak |  erest | 1086 | 1% | pase | poise | Mesn | Peak | 109 | 1% | pame | |
Trace 1 [ 1731 dam | 2563 dem 532 db 3.62db 591 d6 794 db EES Trace 1 [ 1577 dm | 24.43 dam 3.62db 5.17 dB 7.45 db
T - -
) } WAITID e i ] W e
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FR1 UL-MIMO n78 / 20MHz / CP-OFDM

QPSK(M2)

QPSK(M)

Lowest Channel / Full RB

Lowest Channel / Full RB

1E-04-

|CF 3.705 CHz

& =)
Offset 520 dé Ref Level : dém  Offset 5.20 d@
e att 3dE AQT Lims @ RBW 10 Mk: e att DdE AQT Lims @ RBW 10 Mk:
TRGIFR TRGIFR
@155 View @155 View
I I
Bl |
01 - e 01 1 2
001 — 001 . S—
| i | S :
| | <
i | 164 - ‘-\
| \ X
1E-04—t . 1604 .
1E-05 T 5 52 1E-05: 5 52 | T
| | f
lF a.705 criz Mesn Pur + 20,00 dB lF a.705 criz Mean Pur - 20.00 d8
Complemantary Cumulative DistAbution Function Samples: Complemantary Cumulative DistAbution Function Samples: 64000
Meon | Peak crest | 1nwe | | Maon Peak Grest | 10% | 1% | o0a% | noioe |
Trace 1 18.68 dam 26,19 dBm 9.50 di 3.65 dd Trace 1 B. iB3m 26,18 dém 9.43 di 3.65 dB 6.67 dB £.32 dB 8.16 d3
= e )
)| ] )| ] e
Spectrur 1= Spectrr =
Ref Level 2520 dém  Offset 520 d@ dém  Offset 5.20 d@
e att 3dE AQT Lims @ RBW 10 Mk: DdE AQT Lims @ RBW 10 Mk:
TRGIFR
@155 View
I I
t ‘7\“;\\_\
} a1
[P P A— = R LY} pm—— - H——
| - | =
1 Y
1E- 1 1E- 1
1 A 1 \
| LY | N
P — & P — 4
| & | 1
| X |
1E-05——- - L S - -
lcF a5 chz Mesn Pur + 20,00 dB lcF a5 chz Mean Pur - 20.00 d8
Complemantary Cumulative DistAbution Function Samples: Gaa0d Complemantary Cumulative DistAbution Function Samples: 64000
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26dB Bandwidth

Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 8.97 9.07 9.15 9.15 9.25 8.97 9.19 9.27
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 14.29 14.32 14.32 14.32 14.38 14.41 14.44 14.29
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 19.18 19.14 19.10 18.98 19.34 19.26 19.06 18.94
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 40.2 40.36 40.44 40.28 40.2 40.519 40.36 40.59
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 49.75 49.65 49.75 49.75 49.75 49.75 49.55 49.75
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 60.18 60.54 60.3 60.42 60.54 60.42 60.42 60.42
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FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM

Mode
M2 M
BW 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 79.92 79.92 79.92 79.76 79.92 79.92 79.92 79.92
Mode FR1 UL-MIMO n78 : 26dB BW(MHz) / CP-OFDM
M2 M
BW 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 100.3 100.5 100.3 100.5 100.9 100.3 100.5 100.3
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FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel
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: FG051802I
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FR1 UL-MIMO n78 / 10MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel
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o
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FR1 UL-MIMO n78 / 15MHz / CP-OFDM (M2)
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FR1 UL-MIMO n78 / 15MHz / CP-OFDM (M)
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QPSK

FR1 UL-MIMO n78 / 20MHz / CP-OFDM (M)
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